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Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition AV6(UNIT)_6E 3m 9120D_02360_231030 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR4111080

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH227 7085MHz

6+7

Horizontal

Fundamental

Avg.

=

065

Site
Condition

700, 7o, 7%, 70, 7%, 720,

7150, 7230, 7285
Frequency (MHz)

+03CH20-HY

+ AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:1600KHz SWT:Auto

) aBovim) Date: 20240227 e amavim) Dates 20240227
1300 1300
1200 1200
1100 1100
1009 M 1000)
o009 ! PeA_ss(unn 6 oy peAkuN,
500 400 |
700 704
500 60
s00) ~ 509 WW
-/}».\,,..,WM
400 an b
300 300
200 209
100 100
T oo 7m0 70 7. 7w 7ie 770 7. 735 00 7000 D 000 £ w000, 70
frequency (W) frequency (M)
Site :03CH20-HY Site. 03CH20-HY
(Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition : PEAK(UNIT)_6E 3m 91200_02360_231030 HORIZONTAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) Date: 20240227 e amuvim) Dates2024.02.27
1300 1300
1200 1200
110 o]
1000 1000
a0q) 509
709 A5 _aevun o

AV,

R

000 2000, 3000,

4000, 5000, 5000. 200
Frequency (MiHz)

Site 03CH20-HY

Condition

AV6(UNIT)_6E 3m 9120D_02360_231030 HORTZONTAL

RBW:1000.000KHz VBW:1.600KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR4111080

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH227 7085MHz

6+7

Vertical

Fundamental

Avg.

065

Site
Condition

7000 70 710, TS 70 7aso. 7200,
Frequency (M)

£ 03CH20-HY

+ AV6_BE(UNIT)_GE 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:1600KHzZ SWT:Auto

7230, 7245

) @uvim) Date:2024.02.27 J o Date: 20240227
1300 1300
1200 1200
1100 0]
1000 1000
000 (“‘WWW PEAK_BE(UNI) 6¢ 909 pEAK(UND
800 | 004 I
700 704
500 600
o SR —
500 500 B s
400 02| WW
200 204
200 200
100 100
w5 7om Tio 7m0 7T 7o T 70 7ats 500 7000 ET 000 ED e
Froquency (WHz) Frequency (WH)
Site 2 03CH20-HY Site. 2 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @suvim) Date: 20240227 o @BV Date: 20240227
1300 1200
1200 1200
oy 0]
1000 1000
soaf 900
800 \\ 80
700) .‘ AvG_ sl 6 700|

Avsu |

200)
100]
000 2000 3000, 4000 5000, 5000,
Frequency (MHz)
Site 03CH20-HY
Condition AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL

RBW:1000.000KHz VBW:1600KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D67 of D90



ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/62 CH227 7085MHz

6+7 Horizontal Fundamental

1 @Bovim) Date: 20240226 el (@Buvim) Date: 20240226
1300 1300
1200 1200
1100 1o
A
1000 X
) 1000
soollfll A i PEAK_BE(UNI_6E 90| PEAKUN,
809 80 I
700 700
600 e
it
9 =4 I TR S
409 L e A
300 300
200 200
109 100
05 7oso.  Tie. A%, 70 7ie.  Tiso. 720 720 7245 000 2000 3000 000, 5000, o000 200
Frequency (Wiz) Frequency (Miz)
site +03CH20-HY Site 03CH20-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 HORTZONTAL Condition +PEAK(UNII)_6E 3m 9120D_02360_231030 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @Buvim) Date:2024.0226 el (@Buvim) Date:2024.02.26
1300 1300
1200 1200
ool ol
1000

~ 1004
a0 / a0l
800 /ﬂ f\[N v 80
ol LiLA |

AVG_BE{UNI)_6E

700 s
600 N 60 I
500

509

400 400)  E———

309 B e

200 200

100 100

065 70%.  7Hl0. 710, 7150, 70, TS, 7210, 7230, 7245 000 2000 3000, 000, 5000, 000, 20
Frequency (MHz) Frequency (M)
site +03CH20-HY Site 03CH20-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition AV6(UNIT)_6E 3m 9120D_02360_231030 HORTZONTAL
+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D68 of D90
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR4111080

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/62 CH227 7085MHz

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

wod
e T S o
ﬂf \ o ]
s
500 " " 509 gt
s
Site :03CH20-HY Site. 1 03CH20-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
o
p
\
|
w L wf
500 S : 500
00| 00| w<ﬂ//\/—/\/——‘
300| 300] e
"
Site 1 03CH20-HY Site 03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition

AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL
RBW:1000.000KHz VBW:0.620KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CH215 7025MHz

6+7 Horizontal Fundamental

1 (@BuVim) Date: 20240227 el (9B

) Date: 20240227

T
D bl 1004
soo™” \“‘*'“"\ b oo a0 peacuun e
a0 a0 I
704 ‘\ 70
s b ool
1
500 \“"‘W«mu b 509
! W
100 404 et
200 30
209 20
10 104
S35 7oto. 7o30. 705, 7070, Toso. 7o, Ti%0. 7150 770, 7ASL 72, 7207245 I 7000 D 0. 5000, o0 70
requency i) requency (M)
Site :03CH20-HY Site. 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition : PEAK(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim) Date: 20240227 - Date: 20240227
1200 1300
1200 120
10| o)
1000 1004 L
snal e a0l
a0 a0
700 A pEn o 709 svsumne
60 o0l I
s0a) s0q]
109 104 =
SN S
300 30
204 20
100 10
s65 Toio. 7030 7Tes0. 7070 7060 7ifo. 7130 7450 7970 7i%0. 7210 723072 o0 7000, D 000, 5000, £ 70
roquency (M) roquency (M)
Site :03CH20-HY Site. 03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition AV6(UNIT)_6E 3m 91200_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:1800KHzZ SWT:Auto RBW:1000.000KHz VBW:1.800KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR4111080

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH215 7025MHz

6+7

Vertical

Fundamental

1 @BV

)

Date: 20240227

PEAK_BE(UNI)_GE|

A @8

Date: 20240227

Avg.

809 80 I

709 700

609 60

500 - S " 500 P—————

409 00l 4 WWWM

309 300

209 209

100 100

985 7010 70%. 7050 7070 700 THi0. 7130 7150 7170 7180, 7210, 7230725 000 2000, 3000, 4000, 5000 5000, 7
Frequency (MHz) Frequency (MHD)
Site +03CH20-HY Site +03CH20-HY
Condition +PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNTT)_GE 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A dBuvim) Date: 2024-02.27 el (@Buvim) Date: 2024-02.27
1300] 1300]
1200] 1200)
110 10,
1000] 1000]
900 900 #
800 80
700] AVG_BEWNY_6E 700 avewmn|le
600] 60 I
500 500
400] 400) i
——
300) I
200] 200
109 109
985 7010, 7030, 7050, 7070 7080 70, 7130, 710, 7170, 7190, 7210 7230.7245 000 2000 3000. 2000, 5000 000. 7
Freauency (MH2) Freauency (MH2)
site +03CH20-HY Site 03CH20-HY
Condition + AV6_BE(UNIT)_GE 3m 9120>_02360_231030 VERTICAL Condition AV6(UNTT)_6E 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:1800KHz SWT:Auto

RBW:1000.000KHz VBW:1800KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No.

: FR4111080

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/66 CH215 7025MHz

6+7 Horizontal

Fundamental

Avg.

1300
200
1000) V/*\‘/\/ 1 1000
waifl A pes s s peaxwunlie
wg o U
60.0| 1 60.0|
509 PNttt saq) WMW‘N
400 400 M
s P i
s e oy
Site :03CH20-HY Site. 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition : PEAK(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL
RBWI000000KG12 VOW-3000000KHz EWTAuto REWI000000K2 VPW-3000 0007 SWT:Aut0
Peak
a0
90| '\f\[\ \ 90|
v \C e LU
00| 4020 __./«ﬂ-—/“w—“N‘NA/
wd o I
d
s oo e
Site :03CH20-HY Site. 03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition AAVG(UNIT)_6E 3m 91200_02360_231030 HORIZONTAL
: RBW:1000.000KHz VBW:0.620KHz SWT:Auto

RBW:1000.000KHz VBW:0.620KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D72

of D90



seamoncas. FCC RADIO T

EST REPORT

Report No. : FR4111080

WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT 802.11ax HE80 Partial 484/66 CH215 7025MHz
6+7 Vertical Fundamental
wod
[ IR avaYs ok scunn,
i) w L UTL T
wd \M A
s00 il inbentebift] . —
40,0 40,0 M
o
2
Site :03CH20-HY Site 1 03CH20-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
woq
wd
700 f\(\/\f\/\( s sy 4 s
o W T
g .
40.0] \‘”'W“ laee eSS~ s | 40.0|
300| Jn.nM
d
Site 1 03CH20-HY Site 03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL
RBVEL00D000ks Ve S50 St ABATOO0 000k VoW Sa0Rber oA
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH207 6985MHz

6+7 Horizontal Fundamental

A (@Buvim)

o
by
o]
(I

1
saophelheey™ M“"‘VWMI'MW,L PEAK_BEWNI,_6E 'EEEJ_U—”_LH—U—H_I—L—U }

700 I 704

500 L 60

50 vt it A A 500 e B
400

O st S
v

00 504

9 204

100 10q

505 G030, Ga50, GOTd 69%. 7010 703, T0s0 TUrD 709 7410, 7430 7150, 770, TS0 7225 w20 D o0 £ £ 3
Freauency iz requency )

Site +03CH20-HY Site 03CH20-HY
Condition + PEAK_BE(UNII)_6E 3m 9120b_02360_231030 HORIZONTAL Condition : PEAK(UNII)_6E 3m 91200_02360_231030 HORIZONTAL

+RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak

A (¢Buvim) Date:2024.02.27 el (@Buvim) Date: 2024.02.27
1300 1300

1200 1200

1100 o)

1000 1000 q
90| ,,,‘A/fv\»_ | a0

809 80

700 AVG_BEwNI)_5E 700 avswnlde
o o T o

50| e 504 R

400 400) S —— e B

300 300w

200 200

100 100

905 6930, 6950. 6970, 6990, 7010. 7050 7050. 7070, 7090, TH0. 7130, 7150, 7470 TA%0. 7226 000 2000, 3000 000, 5000, 000 7200
Freauency (MHz) Frequency (M)

site +03CH20-HY Site 03CH20-HY
Condition + AV6_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition AVG(UNII)_6E 3m 9120>_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:1800KHzZ SWT:Auto RBW:1000.000KHz VBW:1.800KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH207 6985MHz

6+7

Vertical

Fundamental

Avg.

i) b 2281227 s o0 v 2023227
w0 w0
0 0
0o o
100.0| 100.0{ 1
e beac beaun, e %0g
| wd ]
700 K 700
00 o0q
el oo i
500) A
400) 400| WWWWWM
309 500
200 09
o 10q
55550 595 GO0 5o ToT o TeRT 77 T TR0 TR0 TR T T 7 oo o0 % o o0 7
Foona oy Hroavay i)
Site :03CH20-HY Site. 1 03CH20-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
vy oo 2022227 o o oo 2022227
w0 w0
0 04
0 ud
w0 w0
|
%01 %0
Ly
2 ] w0
o0 s b o by acuhte
P & w1
500 . .l . 509 ]
g T 10d R NS S
309 oY I
209 -
109 100
5 5550 S350 SaTo S9%. ToTo T0% 7oA 707 TuR TR Tise ARG THTo 70 72 oo o0 % T o0 7
esaency b Treaeny o
Site 1 03CH20-HY Site 03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL
{RBWEIO00.000K+Hz VBW: 800K+ SWT-Auto

RBW:1000.000KHz VBW:1800KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 996/68 CH207 6985MHz

6+7 Horizontal Fundamental

1o
o
100.0| M 100.0| 1
”"ﬁ/iﬁrm (W W //\/\.m, PEAK_ BEUMI) 6E 909 peaxuuiffe
oy ETH el mE—
Ll
ot [PWVIVRIWN M
400 00 el SN
wd
Tosaene Troasncy iz
Site :03CH20-HY Site. 03CH20-HY
(Condition : PEAK_BE(UNII)_6E 3m 9120Db_02360_231030 VERTICAL Condition : PEAK(UNIT)_6E 3m 91200_02360_231030 VERTICAL
RW-1000.000K+2 VBW:3000000KHz SWTAuto REW:1000.000KH2 VBW:3000000kHz SWT:Auto
g
)
% N
VOV
P wd |||
:
VAAISL ]
40,0/ 40.0| .»/\/—/‘—‘/'J
e
S
s By —
209
St Troasncy iz
Site :03CH20-HY Site. 03CH20-HY
Condition  AV6_BE(UNII)_6E 3m 9120D_02360_231030 VERTICAL Condition AVG(UNII)_6E 3m 9120D_02360_231030 VERTICAL
{RBW-1000.000KH 2 VBW:010KHz SWT:Auto REW-1000.000KHz VBW:0910KHzZ SWTAuto

Avg.

TEL: 886-3-327-0868 Page Number : D76 of D90
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR4111080

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/68 CH207 6985MHz

6+7

Vertical

Fundamental

1 (@BuVim)

Avg.

o
A OAAAN e b )
w UL ‘
60,0 W’"’V \,“‘ 60.0)
oLttt it
4 s B it ettt
s
Site :03CH20-HY Site. 1 03CH20-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
o
s i VWY 800
wd | ol P
400 W“"‘MMM ey 400] P
P —
o
Site 1 03CH20-HY Site 03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition AV6(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
o000 Ve e T e

RBW:1000.000KHz VBW:0.910KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

Band 8 - 6875~7125MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11a CH189 6895MHz

6+7 Horizontal Vertical

Date: 2024.0228 o1 0Buvim) Dote: 2024.0228
1300 1300
1200 1200
110 o)
1000 1000
o 90
| I Heoh| H T
700 700
wi [T T ! Houm o[ H oo
500 R 50.0fcti o]
i I ISP P o

400 e T 400 b
300 304
200 200
109 100

2001000012000, 14000.16000 000.28000.30000.32000. 3400036000, 40000 7200 100001200, 1400016000, 18000 20000, 22000 24000 25000 000, 30000.32000. 34000 36000, 40000

Frequency (Wiz) Frequency (M)

site +03CH20-HY site 03CH20-HY
Condition + PEAK(UNII)_6E Im SHF_1224_230710 HORIZONTAL Condition

+ PEAK(UNII)_6E Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D78 of D90
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11a CH209 6995MHz

6+7 Horizontal Vertical

209 i PEAK(UNI_GE £0) () PENK(UNI_GE

(SR U e =R U bl

R e i w8 SN Tk

50.0f s o 50,0} S =
[

Site :03CH20-HY Site 1 03CH20-HY

Condition +PEAK(UNII)_6E Im SHF_1224_230710 HORTZONTAL Condition PEAK(UNTI)_GE Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D79 of D90
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ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11a CH233 7115MHz

6+7 Horizontal Vertical

A (@Buvim) Date: 2024.02.28 A (0B Date: 20240228
1300 1304

1200 1200)

1100 1100

1000 1004

a00 904

09 tl nz[xmm Le el L r‘lmum\ Lo
moar 704

o T e e et e

] TN [l yiomil g

e »v/‘vz 500}

wd WWM ) DI O

i . e

300 304

200) 200

100 100

7200 10000-13000.14000-16000.18000.20000-22000 24000, 26000.26000. 3000032000 34000.36000. 40000 200 10000.12000, 000.24000.26000.28000.30000.32000. 3400036000, 4
requency (WHz) Frequency (WHz)

site +03CH20-HY site +03CH20-HY
Condition + PEAK(UNII)_GE Im SHF_1224_230710 HORTZONTAL Condition

PEAK(UNTI)_GE Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH189 6895MHz

6+7 Horizontal Vertical

Date: 2024-02.28 el (9B

Date: 20240228

‘ 90|

ua ] I e H el
| 1 ] Heond w [ | onle
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WIFI Band 8 6875~7125MHz Harmonic @ 3m
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WIFI Band 8 6875~7125MHz Harmonic @ 3m
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Band 8 - 6875~7125MHz
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WIFI Band 8 6875~7125MHz Harmonic @ 3m
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WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH227 7085MHz

6+7 Horizontal Vertical

) (@Buvim) Date: 2024.04.12 1 (080 Date: 2024.04.12
1309 1300)
1200 1200)
1100 100
1009 1004
s00 90|
09 t nz[xmm Lot e09) i r‘lmum\ Lo
el 700
o e T O e et e MR T e
50 et — 50 s o p
bt s bere it
400) e 400 R
300 300
200) 20|
100 100]
7200 1000012000 1400016000 8000 2000022000 24000, 26000 28000 30000 32000 34000 36000, 40000 200 00604700 00 2400 26000 78000 30000 32000 3400036000, A

Frequency (MHz) Frequency (MHz)

Site +03CH20-HY Site £ 03CH20-HY
Condition +PEAK(UNII)_6E Im SHF_1224_230710 HORTZONTAL Condition PEAK(UNTI)_GE Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D86 of D90
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

Band 8 - 6875~7125MHz
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WIFI Band 8 6875~7125MHz Harmonic @ 3m
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)
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Appendix E. Duty Cycle Plots

Antenna Band Cyl?:llgz"/o) T(us) 1/T(kHz) [VBW Setting
6+7 802.11a 85.79 1720 0.58 620Hz
6+7 6GHz 802.11ax HE20 Full RU 85.88 3710 0.27 270Hz
6+7 6GHz 802.11ax HE20 106 RU 85.84 3880 0.26 270Hz
6+7 6GHz 802.11ax HE40 Full RU 86.05 2220 0.45 470Hz
6+7 6GHz 802.11ax HE40 242 RU 85.88 1740 0.57 620Hz
6+7 6GHz 802.11ax HE80 Full RU 85.88 1095 0.91 1kHz
6+7 6GHz 802.11ax HE80 484 RU 85.67 1710 0.58 620Hz
6+7 6GHz 802.11ax HE160 Full RU 85.77 651 1.54 1.6kHz
6+7 6GHz 802.11ax HE160 996 RU 86.21 1125 0.89 910Hz

MIMO <Ant.6+7>
802.11a 6GHz 802.11ax HE20 Full RU

Ref Level 116,29 dBV

#Video BW 8.0 MHz Span 0 Hz|
Sweep 10.0 ms (1001 pts)
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Appendix G. Spot Check Evaluation on TC58BE

Conducted power test and radiated spurious emission test configurations were selected from the worst cases
identified in the reference model and tested to demonstrate the test data from reference model remains

representative for the variant model.

The deviation between the spot check and the referenced values is within 3dB, therefore data referencing is

justified according to the guidance in the ECR inquiry

UZ7TCS58AE UZ7TCS58BE

Reference Variant o Limit
Mode Test Item Worst mode Check Test Deviation (dB)
Test Result Result
Number of Channels 79 79 0 Within the authorized block
Hopping Channel Separation 1.007 1.303 0.296 Within the authorized block
Dwell Time of Each Channel 0.31 0.31 0 Within the authorized block
20dB Bandwidth 0.872 0.87 0.002 Within the authorized
frequency block
99% Bandwidth 0.803 0.798 0.005 Within the authorized
BT frequency block
Conducted Band Edges -43.53 -45.87 2.34 Deviation (ddB) <3 dB
Conducted Spurious Emission -36.86 -38.91 2.05 Deviation (ddB) <3 dB
Peak Output Power 7.18 6.7 0.48 Deviation (ddB) <3 dB
Ead!ated Band Edges and 48.41 47.65 0.76 Deviation (ddB) < 3 dB
adiated Spurious Emission
AC Conducted Emission 17.48 19.72 2.24 Deviation (ddB) <3 dB

Within the authorized

6dB Bandwidth 1.142 1.155 0.013
frequency block
99% Bandwidth 1.998 1.996 0.002 Within the authorized
frequency block
Power Spectral Density 5.44 6.07 0.63 Deviation (ddB) <3 dB
BLE Conducted Band Edges -43.68 -46.24 2.56 Deviation (ddB) <3 dB
Conducted Spurious Emission -41.5 -38.88 2.62 Deviation (ddB) <3 dB
Peak Output Power 6.3 5.9 0.4 Deviation (ddB) <3 dB

Radiated Band Edges and 50.56 50.49 0.07 Deviation (ddB) < 3 dB
Spurious Emission

AC Conducted Emission 17.48 19.72 2.24 Deviation (ddB) <3 dB

Within the authorized

6dB Bandwidth 9.03 8.54 0.47
frequency block
99% Bandwidth 13.59 13.52 0.07 Within the authorized
frequency block
Power Spectral Density 1.78 1.06 0.72 Deviation (ddB) <3 dB
WIFI 2.4G Conducted Band Edges -30.53 -30.89 0.36 Deviation (ddB) <3 dB
Conducted Spurious Emission -46.39 -48.89 2.50 Deviation (ddB) <3 dB
Peak Output Power 23.41 23.31 0.1 Deviation (ddB) <3 dB
Radiated Band Edges and 59.99 59.85 0.14 Deviation (ddB) < 3 dB
Spurious Emission
AC Conducted Emission 17.48 19.72 2.24 Deviation (ddB) <3 dB
TEL: 886-3-327-0868 Page Number : G1 of G25
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UZ7TC58AE UZ7TC58BE
Reference Variant o Limit
Mode Test Item Worst mode Check Test Deviation (dB)
Test Result Result
26dB Bandwidth 167.75 165.22 2.53 Within the authorized
frequency block
99% Bandwidth 154.89 155.47 0.58 Within the authorized
frequency block
WIFI 5G Power Spectral Density 2.9 117 173 Deviation (ddB) <3 dB
Conducted Output Power 17.81 17.71 0.1 Deviation (ddB) <3 dB
Unwanted Emissions 63.2 64.81 1.61 Deviation (ddB) <3 dB
AC Conducted Emission 18.52 19.96 1.44 Deviation (ddB) <3 dB
26dB Emission Bandwidth 20.75 21.14 0.39 Within the authorized
frequency block
99% Occupied Bandwidth 18.88 18.92 0.04 Within the authorized
WIFI 6G UNII-8 frequency block
(802.11ax HE20 CH189 | Conducted Output Power 7.66 7.56 0.1 Deviation (ddB) <3 dB
6895MHz) Fundamental Maximum EIRP 9.8 9.7 0.1 Deviation (ddB) <3 dB
Fundamental Power Spectral 1.04 1.41 0.37 Deviation (ddB) < 3 dB
Density
In-Band Emissions -10.04 -12.35 2.31 Deviation (ddB) <3 dB
WIFI 6G UNII-8
(802.11ax HE80 CH215 | Unwanted Emissions 72.37 72.28 0.09 Deviation (ddB) <3 dB
7025MHz)
WIFI 6G AC Conducted Emission 18.52 19.96 1.44 Deviation (ddB) <3 dB

CBP test results on UZ7TC58BE: presented in Page G3 — G23
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Channel Channel Incumbent I;{;;é?\? Detection ?E?eu;ﬁj Adjusted e
Band Freq. BW freq. Level Rate level Power (dB)
(MHz) (MHz) (MHz) (dBm) (%) (dBm) (dBm)
7477 100 -62 -75.43 13.43
Result: Stop Transmission
6135 20 6135 -81.27 <o | e [ stes | te0s
Result: Minimal Operation
6227 0 | 62 | -8293 | 2093
' Result: Normal Operation
. 10 | 62 | 7653 | 1453
Result: Stop Transmission
1o s <90 | 62 | 7803 | 1603
Result: Minimal Operation
2837 0 | 62 | -7903 | 17.03
UNII ' Result: Normal Operation
Band 5 o004 10 | 62 | 6970 | 770
Result: Stop Transmission
6185 160 6185 72.04 <w | @ | v2n0 [ 1
Result: Minimal Operation
7304 0 | 62 | 7370 | 1170
Result: Normal Operation
. 10 | 62 | 7551 | 1351
Result: Stop Transmission
660 . <90 | 62 | 7751 | 155
Result: Minimal Operation
T s 0 | 62 | 7851 | 1651
Result: Normal Operation

Note 1: Adjusted Power = Injected AWGN Level - minimum antenna gain (0.66 dBi).
Note 2: The antenna gain has included the path loss between RF connector and antenna.

Note 3: Margin = Regulated Threshold level - Adjusted Power.
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Injected Regulated
Channel Channel Incumbent Detection Adjusted
AWGN Threshold Margin
Band Freq. BW freq. Rate Power
Level level (dB)
(MHz) (MHz) (MHz) (%) (dBm)
(dBm) (dBm)
100 -62 -76.50 14.50
-75.47
Result: Stop Transmission
<90 -62 -81.50 19.50
6455 20 6455 -80.47
Result: Minimal Operation
0 -62 -82.50 20.50
-81.47
Result: Normal Operation
100 -62 -76.47 14.47
-75.44
Result: Stop Transmission
<90 -62 -78.47 16.47
6430 -77.44
Result: Minimal Operation
0 -62 -79.47 17.47
-78.44
UNII Result: Normal Operation
Band 6 100 -62 -70.64 8.64
-69.61
Result: Stop Transmission
<90 -62 -72.64 10.64
6505 160 6505 -71.61
Result: Minimal Operation
0 -62 -73.64 11.64
-72.61
Result: Normal Operation
100 -62 -73.48 11.48
-72.45
Result: Stop Transmission
<90 -62 40.52 -102.52
6580 41.55
Result: Minimal Operation
0 -62 39.52 -101.52
40.55
Result: Normal Operation

Note 1: Adjusted Power = Injected AWGN Level - minimum antenna gain (1.03 dBi).
Note 2: The antenna gain has included the path loss between RF connector and antenna.

Note 3: Margin = Regulated Threshold level - Adjusted Power.
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Injected Regulated
Channel Channel Incumbent Detection Adjusted
AWGN Threshold Margin
Band Freq. BW freq. Rate Power
Level level (dB)
(MHz) (MHz) (MHz) (%) (dBm)
(dBm) (dBm)
100 -62 -74.65 12.65
-73.78
Result: Stop Transmission
<90 -62 -82.65 20.65
6695 20 6695 -81.78
Result: Minimal Operation
0 -62 -83.65 21.65
-82.78
Result: Normal Operation
100 -62 -76.36 14.36
-75.49
Result: Stop Transmission
<90 -62 -79.36 17.36
6590 -78.49
Result: Minimal Operation
0 -62 -80.36 18.36
-79.49
UNII Result: Normal Operation
Band 7 100 -62 -71.42 9.42
-70.55
Result: Stop Transmission
<90 -62 -72.42 10.42
6665 160 6665 -71.55
Result: Minimal Operation
0 -62 -73.42 11.42
-72.55
Result: Normal Operation
100 -62 -76.45 14.45
-75.58
Result: Stop Transmission
<90 -62 -78.45 16.45
6740 -77.58
Result: Minimal Operation
0 -62 -79.45 17.45
-78.58
Result: Normal Operation

Note 1: Adjusted Power = Injected AWGN Level - minimum antenna gain (0.87 dBi).

Note 2: The antenna gain has included the path loss between RF connector and antenna.

Note 3: Margin = Regulated Threshold level - Adjusted Power.
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Injected Regulated
Channel Channel Incumbent Detection Adjusted
AWGN Threshold Margin
Band Freq. BW freq. Rate Power
Level level (dB)
(MHz) (MHz) (MHz) (%) (dBm)
(dBm) (dBm)
100 -62 -74.43 12.43
-73.88
Result: Stop Transmission
<90 -62 -77.43 15.43
7015 20 7015 -76.88
Result: Minimal Operation
0 -62 -78.43 16.43
-77.88
Result: Normal Operation
100 -62 -71.47 9.47
-70.92
Result: Stop Transmission
<90 -62 -74.47 12.47
6910 -73.92
Result: Minimal Operation
0 -62 -75.47 13.47
-74.92
UNII Result: Normal Operation
Band 8 100 -62 -66.52 4.52
-65.97
Result: Stop Transmission
<90 -62 -69.52 7.52
6985 160 6985 -68.97
Result: Minimal Operation
0 -62 -70.52 8.52
-69.97
Result: Normal Operation
100 -62 -73.44 11.44
-72.89
Result: Stop Transmission
<90 -62 -74.44 12.44
7060 -73.89
Result: Minimal Operation
0 -62 -75.44 13.44
-74.89
Result: Normal Operation

Note 1: Adjusted Power = Injected AWGN Level - minimum antenna gain (0.55 dBi).

Note 2: The antenna gain has included the path loss between RF connector and antenna.

Note 3: Margin = Regulated Threshold level - Adjusted Power.
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Test Plots of Contention Based Protocol Test

Contention Based Protocol Result Plots on U-NII 5 (AWGN Interference)

802.11ax (HE20) / 6135MHz
Threshold Level (TL) = -74.77dBm

802.11ax (HE20) / CH37

Test result is pass due to no transmission occur.
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Threshold Level (TL) = -75.77dBm

802.11ax (HE20) / CH37

Transmit when the interferer is 1dB lower.

N
B
. ,
.
Pk " s ) i

Contention Based Protocol - UNII 5, EUT-6135(BW20), SG-6135(-1)

Interference (11~12), Start At (11): 2 Second.

Time (Sed)
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swanranas. FCC RADIO TEST REPORT Report No. : FR4111080

Contention Based Protocol Result Plots on U-NII 5 (AWGN Interference)

802.11ax (HE160) / 6110MHz (Lower edge) 802.11ax (HE160) / CH47 (Lower edge)

Threshold Level (TL) = -75.87dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6110

Interference (11~12), Start At (11): 2 Second.
10-

0- Nwhv\m«)wvv] (et I

m

s0- WMJ»WMJ\M ¥ MU\WLWH‘ WJWH ’JL H [' ' ‘

o N e o)
802.11ax (HE160) / 6110MHz (Lower edge) 802.11ax (HE160) / CH47 (Lower edge)
Threshold Level (TL) = -76.87dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6110(-1)

Interference (11~12), Start At (11): 2 Second.

10-
"

o- rhvu.w««-ar...nw b e A

i

S10-

_20-

il

M

Time (Sed)

-30- ;

i

_40-

50—
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TEL: 886-3-327-0868 Page Number : G8 of G25
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Contention Based Protocol Result Plots on U-NII 5 (AWGN Interference)

802.11ax (HE160) / 6185MHz (Middle) 802.11ax (HE160) / CH47 (Middle)

Threshold Level (TL) = -69.04dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6185

Interference (11~12), Start At (11): 2 Second.
10-

Time (Sec) 1I4
802.11ax (HE160) / 6185MHz (Middle) 802.11ax (HE160) / CH47 (Middle)
Threshold Level (TL) = -70.04dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6185(-1)

Interference (11~12), Start At (11): 2 Second.

10-
"

e

0- mmWJm‘

S10-

_20-

-30-

_40-

]
" ol i Ay oo .AJ

50—

50 ]
0 14
Time (Sed)

TEL: 886-3-327-0868 Page Number : G9 of G25
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Contention Based Protocol Result Plots on U-NII 5 (AWGN Interference)

802.11ax (HE160) / 6260MHz (Upper edge) 802.11ax (HE160) / CH47 (Upper edge)

Threshold Level (TL) = -74.85dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6260

Interference (11~12), Start At (11): 2 Second.

10-
" 12

- [l .L\.qu] ‘m.‘.m.,....w,
20- Lﬂmﬁﬁhww A AL A A Y
=1
N ] |
802.11ax (HE160) / 6260MHz (Upper edge) 802.11ax (HE160) / CH47 (Upper edge)
Threshold Level (TL) = -75.85dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6260(-1)

Il
mww*J~ Y ;Mr.w

T

Interference (11~12), Start At (11): 2 Second.
10-

o- WM«,M.]

S10-

"

_20-

-30-

_40-

50—

50

Time (Sed)

TEL: 886-3-327-0868 Page Number : G10 of G25
FAX: 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FR4111080

Contention Based Protocol Result Plots on U-NIl 6 (AWGN Interference)

802.11ax (HE20) / 6455MHz 802.11ax (HE20) / CH101

Threshold Level (TL) = -75.47dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 6, EUT-6455(BW20), SG-6455

Interference (11~12), Start At (11): 2 Second.
10-

o N e o)
802.11ax (HE20) / 6455MHz 802.11ax (HE20) / CH101
Threshold Level (TL) = -76.47dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 6, EUT-6455(BW20), SG-6455(-1)

Interference (11~12), Start At (11): 2 Second.
10-
(TIPS

"

_20-

-30-

_40-

50 heervsststlretrie b At bbb b v it v o lescosr oo

50

Time (Sed)
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Contention Based Protocol Result Plots on U-NIl 6 (AWGN Interference)

802.11ax (HE160) / 6430MHz (Lower edge) 802.11ax (HE160) / CH111 (Lower edge)

Threshold Level (TL) = -75.44dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 6, EUT-6505(BW160), SG-6430

Interference (11~12), Start At (11): 2 Second.

10-
"

2
o- J—nwhmw l i
-10-
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Wl

|
_30- WMIWMM”WP MPTTT%F”J‘IPF WN]HTH ‘
Time (Sec) 1I4
802.11ax (HE160) / 6430MHz (Lower edge) 802.11ax (HE160) / CH111 (Lower edge)
Threshold Level (TL) = -76.44dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 6, EUT-6505(BW160), SG-6430(-1)

i
i

Interference (11~12), Start At (11): 2 Second.
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Time (Sed)
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Contention Based Protocol Result Plots on U-NIl 6 (AWGN Interference)

802.11ax (HE160) / 6505MHz (Middle) 802.11ax (HE160) / CH111 (Middle)

Threshold Level (TL) = -69.61dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 6, EUT-6505(BW160), SG-6505

Interference (11~12), Start At (11): 2 Second.

10-
" 12

0- Aot | T |
-10-

_20-
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_40-

VAT !

50—

= 50 i
-69.61 dBm. 0 14

6961 dBm

Time (Sec)

802.11ax (HE160) / 6505MHz (Middle) 802.11ax (HE160) / CH111 (Middle)
Threshold Level (TL) = -70.61dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 6, EUT-6505(BW160), SG-6505(-1)

Interference (11~12), Start At (11): 2 Second.
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Time (Sed)
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Contention Based Protocol Result Plots on U-NIl 6 (AWGN Interference)

802.11ax (HE160) / 6580MHz (Upper edge) 802.11ax (HE160) / CH111 (Upper edge)

Threshold Level (TL) = -72.45dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 6, EUT-6505(BW160), SG-6580

Interference (11~12), Start At (11): 2 Second.

L
N AT m i W' 1]
e | e &
802.11ax (HE160) / 6580MHz (Upper edge) 802.11ax (HE160) / CH111 (Upper edge)
Threshold Level (TL) = -73.45dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 6, EUT-6505(BW160), SG-6580(-1)

Interference (11~12), Start At (11): 2 Second.
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0= bbbt bt ittt

I

Time (Sed)
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Contention Based Protocol Result Plots on U-NIl 7 (AWGN Interference)

802.11ax (HE20) / 6695MHz 802.11ax (HE20) / CH149

Threshold Level (TL) = -73.78dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 7, EUT-6695(BW20), SG-6695

Interference (11~12), Start At (11): 2 Second.
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2 b tamsstcttriti MLl
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2.0 MHe/

7378 8 gy !
7378 dBm

737 dBm 0 14
Time (Seq)

802.11ax (HE20) / 6695MHz 802.11ax (HE20) / CH149
Threshold Level (TL) = -74.78dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 7, EUT-6695(BW20), SG-6695(-1)

Interference (11~12), Start At (11): 2 Second.
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Contention Based Protocol Result Plots on U-NIl 7 (AWGN Interference)

802.11ax (HE160) / 6590MHz (Lower edge) 802.11ax (HE160) / CH143 (Lower edge)

Threshold Level (TL) = -75.49dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 7, EUT-6665(BW160), SG-6590

Interference (11~12), Start At (11): 2 Second.

- 1l
T I
e i 1

50—

50

-75.49 dBm b
75.45 dBm 0 14
T Time (Sec)

802.11ax (HE160) / 6590MHz (Lower edge) 802.11ax (HE160) / CH143 (Lower edge)
Threshold Level (TL) = -76.49dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 7, EUT-6665(BW160), SG-6590(-1)

Interference (11~12), Start At (11): 2 Second.
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Time (Sed)
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Contention Based Protocol Result Plots on U-NIl 7 (AWGN Interference)

802.11ax (HE160) / 6665MHz (Middle) 802.11ax (HE160) / CH143 (Middle)

Threshold Level (TL) = -70.55dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 7, EUT-6665(BW160), SG-6665

Interference (11~12), Start At (11): 2 Second.

B T
-+ i e "
802.11ax (HE160) / 6665MHz (Middle) 802.11ax (HE160) / CH143 (Middle)
Threshold Level (TL) = -71.55dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 7, EUT-6665(BW160), SG-6665(-1)

Interference (11~12), Start At (11): 2 Second.
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Contention Based Protocol Result Plots on U-NIl 7 (AWGN Interference)

802.11ax (HE160) / 6740MHz (Upper edge) 802.11ax (HE160) / CH143 (Upper edge)

Threshold Level (TL) = -75.58dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 7, EUT-6665(BW160), SG-6740

Interference (11~12), Start At (11): 2 Second.
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,ZZ J,.-\-M»L-Mkadl ‘ m W

%‘MMMVﬂWwWMM%w»f(ﬁWMW,

50—

50

Time (Sec)

802.11ax (HE160) / 6740MHz (Upper edge) 802.11ax (HE160) / CH143 (Upper edge)
Threshold Level (TL) = -76.58dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 7, EUT-6665(BW160), SG-6740(-1)

Interference (11~12), Start At (11): 2 Second.
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Contention Based Protocol Result Plots on U-NII 8 (AWGN Interference)

802.11ax (HE20) / 7015MHz 802.11ax (HE20) / CH213

Threshold Level (TL) = -73.88dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 8, EUT-7015(BW20), SG-7015

Interference (11~12), Start At (11): 2 Second.
10-

7ab~~-dwwa»h "
Time (Sec) N
802.11ax (HE20) / 7015MHz 802.11ax (HE20) / CH213
Threshold Level (TL) = -74.88dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 8, EUT-7015(BW20), SG-7015(-1)

Interference (11~12), Start At (11): 2 Second.
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Contention Based Protocol Result Plots on U-NII 8 (AWGN Interference)

802.11ax (HE160) / 6910MHz (Lower edge) 802.11ax (HE160) / CH207 (Lower edge)

Threshold Level (TL) = -70.92dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 8, EUT-6985(BW160), SG-6910

Interference (11~12), Start At (11): 2 Second.
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10- «mww\ﬁq T | P
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s 111 T
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-70.92 dBm b
7092 dBm 0 14
T Time (Sec)

802.11ax (HE160) / 6910MHz (Lower edge) 802.11ax (HE160) / CH207 (Lower edge)
Threshold Level (TL) = -71.92dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 8, EUT-6985(BW160), SG-6910(-1)

Interference (11~12), Start At (11): 2 Second.
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Contention Based Protocol Result Plots on U-NII 8 (AWGN Interference)

802.11ax (HE160) / 6985MHz (Middle) 802.11ax (HE160) / CH207 (Middle)

Threshold Level (TL) = -65.97dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 8, EUT-6985(BW160), SG-6985

Interference (11~12), Start At (11): 2 Second.
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N bnen e el e T
{:;E;':"Em - EI) Time (Sec) 1I4
802.11ax (HE160) / 6985MHz (Middle) 802.11ax (HE160) / CH207 (Middle)
Threshold Level (TL) = -66.97dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 8, EUT-6985(BW160), SG-6985(-1)

Interference (11~12), Start At (11): 2 Second.
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Time (Sed)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Contention Based Protocol Result Plots on U-NII 8 (AWGN Interference)

802.11ax (HE160) / 7060MHz (Upper edge)
Threshold Level (TL) = -72.89dBm

802.11ax (HE160) / CH207 (Upper edge)

Test result is pass due to no transmission occur.

50

Contention Based Protocol - UNII 8, EUT-6985(BW160), SG-7060

Interference (11~12), Start At (11): 2 Second.
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N i
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50—

Time (Sec)

802.11ax (HE160) / 7060MHz (Upper edge)
Threshold Level (TL) = -73.89dBm

802.11ax (HE160) / CH207 (Upper edge)

Transmit when the interferer is 1dB lower.

50

Contention Based Protocol - UNII 8, EUT-6985(BW160), SG-7060(-1)

Interference (11~12), Start At (11): 2 Second.
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FCC RADIO TEST REPORT

Report No. : FR4111080

CBP verify with frequency domain plots

The device does not support channel puncturing with regards to Contention Based Protocol.

The entire bandwidth 160MHz stops transmission after the incumbent signal appears.

Otherwise, the entire 160MHz bandwidth is reduced to 20MHz or 80MHz.

Before incumbent injected on 160MHz channel

After 10MHz incumbent injected on center of channel,

the entire 160MHz bandwidth stops transmission.

After 10MHz incumbent injected on bottom of channel,
the EUT bandwidth is reduced from 160MHz to 20MHz

channel.

After 10MHz incumbent injected on top of channel, the
EUT bandwidth is reduced from 160MHz to 80MHz

channel.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR4111080

List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Cal::l;;':::ion Test Date Due Date Remark
Ei’g;j:: Keysight | NOO3BA(MXE) | MY54130085 N/A Oct. 06, 2023 ?;;.2267”2200224; Oct. 05,2024 | Osg:i;gf:‘w
Preamplifier | EMEC EM18G40G 060801 [ 18GHz~40GHz | Jun. 27, 2023 6\";;.2267"2200224; Jun. 26, 2024 (O?Ffoa‘:'i;gf’:w
Controller | ChainTek 3000-1 NA | oI L A ?;}_2267',2200224; N/A (Osgai;"gf’:y)
Antenna Mast | ChainTek | MBS-520-1 N/A 1m~4m N/A Tg.r.2267,‘22002244~ N/A (ogRgﬂiSSf’.ﬂy)
TumTable | ChainTek | T-200-5-1 N/A 0~360 Degree N/A '?;;_2267"2200224; N/A (Oig:i:gj:y)
Aiiaglgj(lar Keysight N9O10B | MY60240520 N/A Dec. 12, 2023 Tpr'r.2267”22002244~ Dec. 11, 2024 (o?g:i;gﬂy)
Horn Antenna SCHV&RZBE BBHA 9120 D 02360 1GHz-18GHz | Oct. 30, 2023 Tpr.r.2267’,22002244~ Oct. 29, 2024 (o?caaisgﬂy)
SH;Et::ngom SCHV(V:';;RZBE BBHA 9170 1224 18GHz-40GHz | Jul. 10, 2023 'X’;‘F_Zzaizzoozz“; Jul. 09, 2024 (og{gai;gj:y)
Preamplifier | COM-POWER| ~ PAM-103 18020201  |1MHz-1000MHz| Jan. 01, 2024 ?;_2267"2200224; Dec. 31, 2024 (o:i{g:i;gj:v)
Amplifier EMCI  |EMC118A45SE| 980792 N/A Nov. 13, 2023 ?;_2267"2200224; Nov. 12, 2024 (o?g:i;gj:v)
T el sl e R ) e P o
Hygrometer | TECPEL DTM-303A | TP211382 N/A Mar. 27, 2024 Tg}.zza;,zzooz;g Mar. 26, 2025 (0§g:i;gj_rl‘Y)
Software Audix N/A RK-002156 N/A N/A Apf);:}_ 2267’ ‘2200224; N/A (oig:i;g?:y)
Agoi‘:zv:r ChainTek | APC-1000W N/A N/A N/A Feb. 08, 2024 N/A fggggcﬂ%
EQACI;::: zz:\?vié‘ ESR3 102388 | 9kHz~3.6GHz | Dec. 06, 2023 | Feb. 08, 2024 | Dec. 05, 2024 fggg;c:?(r;
Hygrometer Testo 608-H1 34913912 N/A Oct. 26, 2023 | Feb. 08, 2024 | Oct. 25, 2024 ?ggg;c::)(r;
LISN Zg;‘;‘:s ENV216 100081 | 9kHz~30MHz | Nov. 22, 2023 | Feb. 08, 2024 | Nov. 21, 2024 (ngg;c:?(r;
Software Sg:\?vzri EMC32 N/A N/A N/A Feb. 08, 2024 N/A (ngg;cmr)\
ISN Cable MVE RG-400 200260 N/A Dec. 28, 2023 | Feb. 08, 2024 | Dec. 27, 2024 (ngggcﬂi’;;
Pulse Limiter SCHV&RZBE VTSD9561-F N| 00691 | 9kHz-200MHz | Jul. 28,2023 | Feb. 08,2024 | Jul. 27, 2024 fggg;":‘\’g
LISN Cable MVE RG-400 260260 N/A Dec. 28, 2023 | Feb. 08, 2024 | Dec. 27, 2024 ?ggg;cﬂi’(’;
Hygrometer | TECPEL | DTM-303A | TP201996 N/A Nov. 07, 2023 | Apr. 23, 2024 | Nov. 06, 2024 ?ggg‘_ﬁi‘;
USSZE:;':H DARE RPR3008W %ﬁ??m?fgg;) 10MHZz~8GHz | Jul. 26,2023 | Apr. 23,2024 | Jul. 25, 2024 goggg_ii‘;
Aig;ir 22:\7;2 FSV3044 101466 | 10HZ~44GHZ | Jan. 24, 2024 | Apr. 23,2024 | Jan. 23, 2025 (C:To;g;.ii(;
TEL: 886-3-327-0868 Page Number  : G24 of G25
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FCC RADIO TEST REPORT

Report No. : FR4111080

Instrument | Brand Name Model No. Serial No. Characteristics Calg)ar:ietlon Test Date Due Date Remark
Signal Rohde & CcBP
Generator SMW200A 109425 100kHz~7.5GHz | Dec. 20, 2023 | Mar. 12, 2024 | Dec. 19, 2024
Schwarz (DF02-HY)
(Interferer)
Spectrum Rohde & CBP
Analyzer Schwarz FSV3013 101549 10Hz~13.6GHz | Jan. 30, 2024 | Mar. 12, 2024 | Jan. 29, 2025 (DF02-HY)
. L Calibration Calibration CBP
Power Divider Woken 2Way Divider | DCMB1KW7A1 | 0.5GHz-18GHz from System Mar. 12, 2024 from System (DF02-HY)
3Way SMA S I
Power Divider Woken Power Divder | STI08-0010(#2)| 2GHz-8GHz Calibration Mar. 12, 2024 Calibration cBP
from System from System (DF02-HY)
Rated to 20W
. 0120A0405180 Calibration Calibration CBP
Power Divider Woken 10 DCMB1CW3A7 0.5-18GHz from System Mar. 12, 2024 from System (DF02-HY)
10dB 30W Calibration Calibration CBP
Coupler Woken SMA DOMS5CIW3A1 0.5-18GHz from System Mar. 12, 2024 from System (DF02-HY)

TEL: 886-3-327-0868
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